Parts Breakdown

Model Santos 02 40619

02175
~02179
02177
Ceig /02172
N\ %// 02173
\ (102174
i) )
02352
\ N~ 02327
\ ( \'\ A /*702 30%“
02316B (115V) I A
' 023158 (115V) 02318 -
N 02317—— 02329~ JI N %
02318~ 02160—
™~ 02319— 02145 7
. “OQSISJ U . ~02 345
02 148—a .
L 021473 ** 02151 g
02 153 <= 02 341
. w2 02152
™~ FS'>02155 ~—02 146 02 342 |
02 3508 (115V) / L e 02156 ) /
S T \\\,,; 02157 s
02190
02140
02125
02124
02122
S/ // ~02137
|

02 450
(02431 —

02 4358 (115V)

@ 02127
= 02503
02 412B (115V) — @
k) 02502 )
02 4098 (115V) — _—= / -~
02432
02 410
02430 ——
02407 —— (D
02433 — —§
0243 —&
02434——
02 4198 (115V) 4@
2422 & 4
02414 &

\ R

N



Parts Breakdown

Model Santos 02 40619

Item No.

73603

73604

73605

73606

73607

73608

73609

73610

73611

73612

73613

AC413

73614

73615
73616
AC414

73617

73618

73619

73620

73621

73622
73623
73624

73625

73626
73627

73628

73629

73630

73631

Description

Aluminum Lever for 40619

Grater Housing for 40619

Grooved Pin 5x22 for 40619

Locking Key for 40619

Drawer Sustainer for 40619

Grooved Pin 8x55 for 40619

Complete Grater Housing for 40619

Detection Assembly for Drawer for 40619

Drawer Contact Switch Holder for 40619

Micro Switch for 40619

Screw for 40619

Washer D3 for 40619

Nut H M4 Zn for 40619

Washer AZ 4 for 40619
Safety Lever for 40619
Washer 4x14 Zn for 40619

Safety Lever Spring for 40619

Safety Lever for 40619
Washer for 40619

Screw 4x8 Zn Auto for 40619

Holding Assembly for Lever Safety

Detection for 40619

Microswitch Holding Plate for 40619

Micro Switch for 40619
Screw for 40619

Washer for 40619

Lever Safety Detection Axle for 40619

Detection Pin End for 40619

Lever Detection Assembly for 40619

Safety Spring Plate for 40619
Washer for 40619

Screw 4X8 Zn Auto for 40619

Position

02122

02124

02125

02126

02127

02137

02140

02145

02146

02147

02148

02149

02151

02152
02153
02154

02155

02156

02157

02160

02165

02166
02167
02168

02172

02173
02174

02175

02177

02179

02180

Item No.

73632

73633

40950

40951

40952

40953

40954

40955

40956

40665

73637

73639

AC415

73640
73641
AC416

73643

73645

73646

73647

73648

73649
73650
73651

73653

73654
AC417

AC418

AC419

73655

73656

Description

Complete Grater Housing for 40619

Complete Grating Disc 3mm with Screw

for 40619

Grating Disc Complete Assembly - 2mm

Holes for 40619

Grating Disc Complete Assembly - 3mm

Holes for 40619

Grating Disc Complete Assembly - 4mm

Holes for 40619

Grating Disc Complete Assembly - 6mm

Holes for 40619

Grating Disc Complete Assembly - 8mm

Holes for 40619

Grating Disc Complete Assembly -

Parmesan for 40619

Grating Disc Complete Assembly -

Fondue for 40619
Locking Screw for 40619

V Ring Gasket V22 for 40619

Bearing 6202 for 40619

Bearing Washer for 40619

Chromed Bearing Washer for 40619

Screw H 4x10 for 40619
Bearing 6202 for 40619

Complete Stator (Winding) 110V 60Hz (or

220V 60Hz) for 40619

Stator only 1 Phase 110V 60Hz (or 220V

60Hz) for 40619
Rod M6x35 for 40619

Nut H M6 Zn for 40619

Washer 6x18 for 40619

Pin 3x5 for 40619
Rear Flange for 40619
Front Flange for 40619

Assembling Threaded Rod M5x147 for

40619
Fan for 40619

Screw CB M4x10 Zn (Old) for 40619
Spacer D 16x20x35 (Before 2009) for

40619

Assembling Threaded Rod M5 for 40619

Cap Nut H M5 Zn for 40619

Stainless Steel Motor Protector for 40619

Position

02190

02200

02201AD

02201BD

02201CD

02201DD

02201ED

02201FD

02201GD

02205

02210

02303

02304

02312
02313
02314

023158

023168

02317

02318

02319

02323
02324
02327

02329

02330
02332

02334

02335

02336

02337

Item No.

73657

73658

73659

73660

73661

73662

73664

73665

AC420
AC421

AC422

AC423

AC424

AC425
AC426
73666

{008

73669
73670

73672

73673

73674
73676
73677

73678

73679
73680

73681
73682
73684

73685

Description

Motor Protector Spring for 40619

Ondulated Washer 6202 for 40619

Flange for 40619

Screw FS M5x16 Stainless Steel for

40619

Rubber Foot D 12x7.5 for 40619

Disc Washer for 40619

Complete Motor Single Phase 110-120V

60Hz for 40619

Complete Front Flange for 40619

Complete Rotor with Fan for 40619

Fan for 40619

Complete Stator Winding 110V 60Hz

for 40619

Stator Only Single Phase 110V 60Hz

for 40619

Complete Bottom Plate 220V 50Hz

for 40619

Bottom Plate Only (Old) for 40619

Rubber Foot D 22x10 for 40619
Washer 5x12 for 40619

Starting Relay 100-120V 50/60HZ and

220-240V 60Hz for 40619

Screw CB M4x10 Zn for 40619

Nut H M4 Zn for 40619

Capacitor 250 MF 100-120V 50/60Hz

for 40619
Capacitor Ring for 40619

Screw CB M4x20 Zn for 40619

Power Cord with USA Plug for 40619
Screw H 4.2x12.7 Zn Auto for 40619

Rubber Foot D25x15 for 40619

Painted Base Only for 40619
Bottom Plate for 40619

Screw CBLZ 5.5x16 for 40619

Screw H M5x12 Zn Autotar for 40619
Special On-Off Multifunction Switch

D855 8A115V for 40619
Cap D12.2x6.2 Black for 40619

Position
02338

02340

02341

02342

02343

02345

023508

02352

02361

02363

023658

023668

02402

02403
02406
02407

024098

02410

02411

02412B

02413

02414
024198
02422

02430

02431
02432

02433

02434

024358

02436


http://www.partstown.com/omcan/OMCMICROSWITCH?pt-manual=OMC-SANTOS 02_pm.pdf
http://www.partstown.com/omcan/OMC73668?pt-manual=OMC-SANTOS 02_pm.pdf

Parts Breakdown

Model Santos 02 40619

Item No. Description Position J Item No. Description Position Item No. Description Position
ACA27 2”066"1‘3’3”9 PHESE RS ey AC428  Capacitor 150 WF Diam 46 for 40619 02447 40667 Grater Drawer for 40619 02502
73687 Complete Bottom Plate 110V for 40619 02440B AC429  Capacitor Ring D46 for 40619 02448 73691 fggj‘g FS M4x10 Stainless Steel for 02503

73688 Washer AZ 4 Zn for 40619 02441 ACA30  Complete Base 120V 60Hz for 40619 024508 ACA31 283;;6}'0*:3{)(2‘1;0“9“9 Grater (Before 554



